

# TEST REPORT

No.:ED160714023CV2-01

Date: August 12, 2016

Page 1 of 3

**申请商** : 厦门市献宝净化科技有限公司  
**Applicant** : XIAMEN TREASURE PURIFICATION TECHNOLOGY LIMITED  
**地址** : 中国福建省厦门市思明区龙山南路 84 号龙山时尚中心 121 室  
**Address** : UNIT 121, LONGSHAN FASHION CENTER, NO.84 SOUTH LONGSHAN ROAD, SI MING DISTRICT, XIAMEN, FUJIAN, CHINA

**样品名称** : TX-5 Nano Catalyst 空气净化液  
**Sample Name** : TX-5 Nano Catalyst 空气净化液  
**样品接收日期** : 2016.07.14  
**Sample Received Date** : July 14, 2016  
**测试完成日期** : 2016.07.25  
**Testing Completed Date** : July 25, 2016  
**修改日期** : 2016.08.12  
**Revise Date** : August 12, 2016

**测试要求** : 根据客户要求, 参照 GB/T 21621-2008, 对所提交样品进行金属腐蚀性测试。  
**Test Requested** : As requested by client, according to GB/T 21621-2008, to determine the Metal corrosion in the submitted sample.

**测试结果** : 请参见下一页。  
**Test Results** : Please refer to next page(s).

授权签字人  
Signed for and on behalf of  
东莞市信测科技有限公司  
EMTEK (Dongguan) Co., Ltd.

制作:

Prepared by:

Cherry Zhu

报告工程师

Report Engineer

审核:

Reviewed by:

Carrie Zhang

主管

Supervisor

批准:

Approved by:

Lainey Qin

主任

Lab Director



This Test Report is issued by the Company subject to its Conditions of Issuance of Test Reports printed overleaf and is intended for your exclusive use. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. This test report includes all of the tests requested by you and the results thereof based upon the information that you provided. You have 30 days from date of issuance of this test report to notify us of any error or omission caused by our negligence, provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

# TEST REPORT

No.:ED160714023CV2-01

Date: August 12, 2016

Page 2 of 3

## 测试结果:

### Test Results:

测试方法: 参照 GB/T 21621-2008。

Test Method: To refer to GB/T 21621-2008.

测试项目 Test Item	时间 Time	结果(%) Result (%)
		透明液体 Transparent liquid
金属腐蚀性 Metal corrosion	7天 Seven day	0.07

不同暴露时间对应的质量损失最小值:

The minimum value of quality loss in different exposure time:

暴露时间/d Exposure time	质量损失/% Quality loss
7	13.5
14	26.5
21	39.2
28	51.5

注: 以上结果是在腐蚀率 6.25mm/a 的基础上计算得出。

Note: The above results are calculated on the basis of the corrosion rate of 6.25mm/a.

声明: ED160714023CCV1-01 作废, 以 ED160714023CV2-01 代替。

Declaration: Report 160714023CCV1-01 was repealed and replaced by Report ED160714023CV2-01.

# TEST REPORT

No.:ED160714023CV2-01

Date: August 12, 2016

Page 3 of 3

样品照片  
Photo Appendix



\* \* \* \* \* 结束 \* \* \* \* \*  
\* \* \* \* \* The End \* \* \* \* \*

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Reports printed overleaf and is intended for your exclusive use. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. This test report includes all of the tests requested by you and the results thereof based upon the information that you provided. You have 30 days from date of issuance of this test report to notify us of any error or omission caused by our negligence, provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.